
 
 
 
 
 

   

   

    
                

       
           

 
 

 

 

  

  

 
 

  
  

 
  

 
 

  
  

 
    

    
  

 
  

 
  

   
 

 

 
 

 
 

   
 

 
     

 


  


  


  

	 

S T A T E  O F  M A I N E  

D E P A R T M E N T  O F  

E N V I R O N M E N T A L  P R O T E C T I O N  

PAUL R. LEPAGE PAUL MERCER 

GOVERNOR 

May 2, 2017 
COMMISSIONER 

Mr. Thomas Connolly 
Town of Yarmouth 
200 Main Street 
Yarmouth, ME 04096 
tconnolly@yarmouth.me.us 

Sent via electronic mail 
Delivery confirmation requested 

RE: Maine Pollutant Discharge Elimination System (MEPDES) Permit # ME0100765 
Maine Waste Discharge License (WDL) Application # W002644-6D-I-R 
Proposed Draft MEPDES Permit Renewal 
[...]
The goals of collaboration are to increase the efficiency of response and reporting times in the event of a 
breach in the system potentially affecting conditional shellfish harvesting areas. 

II) Roles and Responsibilities 

NOW, THEREFORE, it is hereby agreed by and between the parties as follows: 

It is the YWPCD' s responsibility to report a system breach to MEDMR. 

A breach in the system is identified as but not limited to; 

• When flow rates at the Yarmouth Waste Water Treatment Plant exceed 1.31 MGD over four 
hours. 

• Disinfection system malfunctions. 
• Upset of clarifier, High number of solids released to ocean. 
• Sanitary Sewer system over flow (SSO). 
• Pump station failure that results in SSO or discharge ofuntreated wastewater. 
• Broken sanitary sewer pipe discharges. 
•. Secondary treatment system by passes/upsets that results in discharge ofuntreated wastewater. 

1. Breaches during business hours 
• Reporting will be done through either the MEDMR pollution event hotline at 207-633-9564 OR 

through the website at http:/www.maine.gov/dmr/shellfish-sanitation- as soon as possible. 

2. Breaches after hours 
• If there is an alarm that occurs through the Supervisory Control and Data Acquisition (SCADA) 

system that there has been a breach at the treatment plant facility or pumping station a phone call 
or website report to MEDMR will be made as soon as possible upon becoming aware of such 
condition. 

http:/www.maine.gov/dmr/shellfish-sanitation-as


Definition 

"Reporting as soon as possible" shall be defined as within 15 minutes ofbecoming aware of an 
upset condition/breach contingent upon first organizing a response to control the upset condition 
to protect imminent threat to human life and or the environment, as may be needed. 

The following information will be provided at the time the report is made: 

• Name of Facility/individual reporting the event; 
• Contact phone number and e-mail address; 
• Location of the event(physical address or description); 
• Pollution event type(example SSO, sewer line break, disinfection issue); 
• Pollution event quantity (Approximate number of gallons discharged); 
• Approximate Date and time event began; 
• Date and time event ended, or state that the event is on-going; 
• Additional comments; 
• First and last name of person reporting event; 
• Authorization code YWPCD. 

Ill) Timeline 

This MOU shall become effective upon signature by the parties. 

Contact Information 

Partner name: Yarmouth Wastewater Pollution Control Division 
Partner representative: Tom Connolly 
Position: Superintendent 
Address: 200 Maine Street Yarmouth ME 04096 
Telephone: 207-846-2415 
E-mail: tconnolly@yarmouth.me.us 

Partner name: Maine Department of Marine Resources 
Partner representative: Kohl Kanwit 
Position: Director, Bureau of Public Health 
Address: 21 State House Station, Augusta Maine 04333 
Telephone: 207-624-6550 
E-mail: kohl.kanwit@maine.gov 

• We, the undersigned have read and agree with the memorandum ofunderstanding. 

/~(7)~/)(4 Date: April 10,2017 

~m Connolly / KohlKanwit 
Yarmouth Wastewater Pollution Control Division Department of Marine Resources 

mailto:kohl.kanwit@maine.gov
mailto:tconnolly@yarmouth.me.us


 

 
 

 
 

 
 

 
 

 

 
      

 

 
 

 

       
      
         
 

 

  

MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 
MAINE WASTE DISCHARGE LICENSE 

FACT SHEET 

DATE:     May 2, 2017 

PERMIT NUMBER: 
WASTE DISCHARGE LICENSE:

 ME0100765 
W002644-6D-I-R 

NAME AND ADDRESS OF APPLICANT: TOWN OF YARMOUTH 
200 MAIN STREET 
YARMOUTH, ME 04096 

COUNTY:  CUMBERLAND 

NAME AND ADDRESS WHERE DISCHARGE(S) OCCUR(S): 
TOWN OF YARMOUTH 
MAIN TREATMENT FACILITY 
155 WHITCOMBS WAY 
YARMOUTH, ME 04693 

RECEIVING WATER CLASSIFICATION: ROYAL RIVER/CLASS SB 

COGNIZANT OFFICIAL CONTACT INFORMATION: 
THOMAS CONNOLLY 
(207)-846-2415 
Tconnolly@yarmouth.me.us 

1. APPLICATION SUMMARY 

On June 17, 2016, the Department of Environmental Protection (Department) accepted as complete for 
processing, a renewal application from the Town of Yarmouth (Town) for Waste Discharge License 
(WDL) W002644-6C-G-R/Maine Pollutant Discharge Elimination System (MEPDES) permit 
ME0100765, which was issued on October 12, 2011, for a five-year term.  The 10/12/11 MEPDES permit 
authorized the Town to discharge a monthly average of 1.31 million gallons per day (MGD) of secondary 
treated municipal wastewater from a publicly owned treatment works (POTW) to the tidewaters of the 
Royal River Estuary, Class SB, in Yarmouth, Maine. 

mailto:Tconnolly@yarmouth.me.us


 
 

 

 
 

 

 
 

 
 

 
 
 
 

  
 

 
 

 

 

 

 

 

	

	

	

	

	

	

	

	

	

	

ME0100765 PROPOSED FACT SHEET Page 2 of 19 
W002644-6D-I-R 

2. PERMIT SUMMARY 

a. Terms and Conditions:  This permitting action is carrying forward all the terms and conditions of the 
previous permitting action and subsequent minor revisions except that it: 

1. Establishing a requirement for the permittee to conduct an Industrial Waste Survey (IWS) any time 
a new industrial user proposes to discharge within its jurisdiction; an existing user proposes to 
make a significant change in its discharge; or at an alternative minimum, once every permit cycle, 
and submit the results to the Department;  

2. Establishes effluent monitoring and reporting requirements for total nitrogen (nitrate and nitrite as 
nitrogen and total Kjehldahl nitrogen as nitrogen); 

3. Reducing the monitoring frequency for pH from 1/Day down to 3/Week based upon a statistical 
evaluation of the test results for the past five-year period; 

4. Reducing the monitoring frequency for Biological Oxygen Demand, and Total Suspended Solids, 
from 2/Week down to 1/Week; 

5. Reducing the monitoring frequency for Settleable Solids from 5/Week down to 3/Week; 

6. Screening Level Testing must begin 24 months prior to permit expiration and lasting through 12 
months prior to permit expiration (Year 4 of the term  of the permit) and every five years thereafter 
if a timely request for renewal has been made and the permit continues in force, or is replaced by a 
permit renewal containing this requirement; 

7. Eliminating the waiver that allows the percent removal for BOD and TSS to be waived when the 
monthly average influent concentration is less than 200 mg/L; 

8. Incorporates monitoring and reporting requirements for the interim mercury limitations established 
by the Department for this facility pursuant to Certain deposits and discharges prohibited, 38 
M.R.S. § 420 and Waste discharge licenses, 38 M.R.S. § 413 and Interim Effluent Limitations and 
Controls for the Discharge of Mercury, 06-096 CMR 519 (last amended October 6, 2001); and 

9. Establishing Special Condition L Reporting Discharges not receiving secondary treatment. 

b. History: This section provides a summary of significant licensing/permitting actions and milestones 
that have been completed for the permittee. 

June 9, 1989 – The U.S. Environmental Protection Agency (USEPA) issued National Pollutant 
Discharge Elimination System (NPDES) permit #ME0100765 for a five-year term. 

November 18, 1992 – The Department issued WDL #W002644-46-B-R for a five-year term. 

November 1993 – The Town submitted an application to the USEPA to renew NPDES permit 
#ME0100765 that was due to expire on June 9, 1994. The application was deemed by the USEPA to 
be complete for processing.  The application was never acted on by the USEPA due to ambient water 
quality issues. 



 
 

 

 
 

 

 

 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

  

ME0100765 PROPOSED FACT SHEET Page 3 of 19 
W002644-6D-I-R 

2. PERMIT SUMMARY (cont’d) 

June 9, 1999 – The Department issued WDL #W002644-5L-C-R for a three-year term. 

August 1, 2000 – The Department established interim average and maximum technology based 
concentration limits of 10.1 parts per trillion (ppt) and 15.1 ppt for mercury. 

December 22, 2003 – The Department issued combination MEPDES #ME0100765/WDL 
#W002644-5L-E-R for a five-year term. 

April 10, 2006 – The Department modified the December 22, 2003, MEPDES permit by establishing 
whole effluent toxicity (WET), priority pollutant and analytical chemistry testing in accordance with a 
Surface Water Toxics Control Program, 06-096 CMR, Chapter 530, promulgated on October 12, 2005. 

December 19, 2006 – The Department issued combination MEPDES #ME0100765/WDL 
#W002644-5L-F-R for a five-year term. 

October 12, 2011 – The Department issued combination MEPDES #ME0100765/WDL 
#W002644-6C-G-R for a five-year term. 

June 17, 2016 ‒ The Town submitted a timely and complete application to the Department to renew 
MEPDES #ME0100765/WDL W002644-6C-G-R for the publically owned wastewater treatment 
facility located at 155 Whitcombs Way in Yarmouth.  The application was accepted for processing by 
the Department on June 17, 2016. 

This space intentionally left blank 



 
 

 

 
 

 

 
 

 
 
 

 
 

 
 
 
 
 

  

	

	

	

ME0100765 PROPOSED FACT SHEET Page 4 of 19 
W002644-6D-I-R 

2. PERMIT SUMMARY (cont’d) 

c. Source Description: The wastewater treatment facility receives sanitary wastewater from a population 
of approximately 6,000 residential and commercial users within the Town of Yarmouth.  The 
collection system is a separated system approximately 40 miles in length with 30 pump stations.  The 
Harbor pump station was upgraded in 1999 as the facility had adequate pump capacity to physically 
pump all flows it received but the force main from the pump station to the treatment plant was 
undersized, limiting the pump station.  The upgrade of the pump station included the installation of 
second force main which has been successful in eliminating overflow discharges from the pump station 
for ten years running. Seven (7) of the pump stations have on-site back-up power and 23 of the pump 
stations are served with back-up power via portable generators and a tanker truck.  There are no 
significant industrial sources contributing wastewaters to the treatment facility.  A map showing the 
location of the facility and the receiving water is included as Fact Sheet Attachment A. 

d. Wastewater Treatment: The collection system conveys all wastewater to two main pump stations; the 
Princes Point pump station and the Harbor pump station via a combination of gravity and pressure 
sewer lines. From the two main pump stations the wastewaters are pumped to the headworks of the 
wastewater treatment facility.  At the Harbor pump station, grit is removed from the wastewater in an 
aerated grit chamber before it is pumped to treatment plant headworks where it passes through a 
climber screen.  Wastewater is treated in an oxidation ditch with a capacity of 500,000 gallons and two 
secondary clarifiers, each measuring 50 feet in diameter.  The wastewater is then disinfected on a year-
round basis using sodium hypochlorite in three chlorine contact tanks and dechlorinated using sodium 
bisulfite. The treated effluent is conveyed to the Royal River through a pipe measuring 20 inches in 
diameter.  The end of the pipe is fitted with a multi-port diffuser (seven ports each measuring 6 inches 
in diameter spaced at 10 feet on-center).  See Attachment B of this Fact Sheet for a schematic of the 
treatment plant processes and location of the outfall pipe location.  The following off-line equipment is 
located at the treatment plant: two oxidation ditches and a clarifier measuring 30 feet in diameter, all of 
which can be activated for treatment or high flow storage if needed.  The sludge handling equipment at 
the plant includes an aerobic digester with a capacity of 200,000 gallons, two belt filter presses (a one 
meter and a two meter), and a composting facility. 

3. CONDITIONS OF PERMIT 

Conditions of licenses, 38 M.R.S. § 414-A, requires that the effluent limitations prescribed for discharges, 
including, but not limited to, effluent toxicity, require the application of best practicable treatment (BPT), be 
consistent with the U.S. Clean Water Act, and ensure that the receiving waters attain the State water quality 
standards as described in Maine's Surface Water Classification System.  In addition, Certain deposits and 
discharges prohibited, 38 M.R.S. § 420 and Department rule Surface Water Toxics Control Program, 06-096 
CMR 530 (effective March 21, 2012), require the regulation of toxic substances not to exceed levels set forth in 
Surface Water Quality Criteria for Toxic Pollutants, 06-096 CMR 584 (effective July 29, 2012), and that 
ensure safe levels for the discharge of toxic pollutants such that existing and designated uses of surface waters 
are maintained and protected. 

This space intentionally left blank 



 
 

 

 
 

 

 

 
 

 

 
  

ME0100765 PROPOSED FACT SHEET Page 5 of 19 
W002644-6D-I-R 

4. RECEIVING WATER QUALITY STANDARDS 

Classification of estuarine and marine waters, 38 M.R.S. § 469(1) classifies all estuarine and marine 
waters lying within the boundaries of Cumberland County and that are not otherwise classified, which 
includes the Royal River at the point of discharge, as Class SB waters.  Standards for classification of 
estuarine and marine waters, 38 M.R.S. § 465-B(2), describes the standards for Class SB waters. 

5. RECEIVING WATER QUALITY CONDITIONS 

The State of Maine 2014 Integrated Water Quality Monitoring and Assessment Report, prepared pursuant 
to Sections 303(d) and 305(b) of the Federal Water Pollution Control Act, lists the marine waters at the 
permittee’s outfall (Waterbody ID 802-25) as, Category 4-A, Estuarine and Marine Waters with Impaired 
Use, TMDL Completed (TMDL completed for listed causes and bacteria from combined sewer overflows) 
173.5 acres of the estuary are impaired due to elevated fecal coliform bacteria levels.  The impairment may 
be either recreational uses (swimming) or shellfish consumption or both.  Shellfish consumption 
impairments only apply to waters naturally capable of supporting the shellfish harvesting use (i.e. waters 
of high enough salinity for propagation of shellfish).  The Maine Department of Marine Resources  
(MEDMR) closes shellfish harvesting areas if there are known sources of discharges with unacceptable 
bacteria levels (thresholds established in the National Shellfish Sanitation Program) or maintains shellfish 
harvesting closure areas due to lack of updated information regarding ambient water quality conditions and 
current shoreline surveys.  In addition, the MEDMR prohibits shellfish harvesting in the immediate 
vicinity of all wastewater treatment outfall pipes as a precautionary measure in the event of a failure in the 
treatment plant’s disinfection system.  Thus, shellfish harvesting area #14 (A.2) is closed to the harvesting 
of shellfish due the location of the Town’s wastewater treatment plant outfall.  The shellfish closure area is 
identified on the map included as Fact Sheet Attachment C. The Department is making the determination 
that compliance with the fecal coliform bacteria and other secondary wastewater treatment limits 
established in this permitting action ensure that the discharge of secondary treated wastewater from the 
District will not cause or contribute to the failure of the receiving waters to meet the standards of its 
designated classification. 

As for Category 5-A: Estuarine And Marine Waters Impaired By Pollutants Other ThanThose Listed 
In 5-B-5-D (TMDL required) the table indicates aquatic life criteria for 173.5 acres of Class SB waters 
has marine life use support impaired due to low dissolved oxygen (DO) levels caused by municipal 
point sources, stormwater and non-point sources.  It is noted a number of estuaries along the coast of 
southern Maine naturally do not meet the DO standards of their classification.  It has been suggested
the DO standards are overly stringent. As a result, the Department convened a stakeholder group that 
evaluated the DO standards for marine waters in Maine in calendar year 2005.  The Department 